



INTERNATIONAL TESTING CENTRE


TEST CERTIFICATE

Customer Name : SG Exports. **Test report No.** : 2K2408166
Contact person : Mr. Mohmmad Imran **Date of Entry** : 13.08.2024
Address : D – 1, D-195-198, D-232 & 233, EPIP SITE- V, Kasna, Greater Noida.
Sample description: Brand : ZECCHIN, Safety Footwear, Model – Volt, Article : SAG
Composite-Sandwich Type (EVA), **Page** : 1/1
Testing period : 14.08.2024 to 14.08.2024 **Reporting date** : 16.08.2024

Laboratory Environment
Temperature 23 +/-2°C
Relative Humidity 50+/-5%

High Voltage test up to 18 KV (ASTM F2412-2018)
(18 KV Voltage applied across the sole for 1 minute)

Observation No flash over & break down observed at 18KV .
Requirement No flash over & break down shall occur at 18KV for 1 minute .


Arjun Parsad
(Senior Technologist)
Authorized signatory



*** END OF TEST REPORT ***


Rajesh Mishra
(Senior Technologist)
Authorized signatory

1. This report is for technical information of the client only. Not for advertisement, promotion, publicity litigation or legal purpose.
2. This institute shall be indemnified against any dispute arising out of issue of this report.
3. Sample not drawn by FDDI and the test results relate only to the material tested.
4. The report must not be reproduced except in full without approved of FDDI.